-

Attachment

Replacement Parts

-

&

Manual
for the (PTC)

Programmed Turning Center







ATTACHMENT REPLACEMENT PARTS FOR THE
(PTC) — PROGRAMMED TURNING CENTER

Use only original Brown & Sharpe Replacement
Parts. They are made to fit perfectly and to func-
tion exactly as the original parts did — they are all
manufactured to the original precision and quality
standards to give your machine Like-New
performance.

Some parts are not interchangeable, they have to

receive individual fitting operations, such as holes
drilled when assembled with a mating part, shoul-

ders squared for alignment or similar operation.

This manual shows the parts separated to show
the construction of the machine clearly and to
make positive identification of parts easy.

Whenever we consider it advisable, for a more sat-
isfactory repair job, we ship one or more partsin

addition to the one actually ordered.

As Brown & Sharpe is continuously improving the
design of their machines, it isimpractical to
reprint manuals for every change, and there may
be some point in which this manual differs from
your machine.

Original Brown & Sharpe Replacement Parts are
available without delay from the Authorized
Brown & Sharpe Replacement Parts Distributors,
placed in key industrial areas. These distributors
not only carry a large stock of replacement parts,
they are also always ready to provide sound coun-
sel based on years of experience in the metal-
working industries. They are:

California, Burbank 91505
Frey Industrial Supply Co.
2809 West Burbank
Phone 213-846-2121

Connecticut, New Britain 06051
Ray H. Morris & Co., Inc.
30 Precision Court

Phone 800-243-7340

Illinois, Chicago 60646
Harry Lee & Sons
6045 North Keystone Avenue
Phone 312-588-1700

lllinois, Chicago 60607
Screw Machine Supply Co.
118 North Aberdeen Street
Phone 312-243-5000

Michigan, Detroit 48220
B-H Tool & Supply
570 West 8 Mile Road
Phone 313-399-2700

New York, Elmira 14901
Chapin-Owen Co., Inc.
Corner of Williams & Second

Box 1048 Phone 607-733-6625

New York, Rochester 14604
Chapin-Owen Co., Inc.
205 St. Paul Street
Phone 716-454-5100

North Carolina, Charlotte
Brown & Sharpe Replacement Parts
6554 Pressley Road
Phone 704-525-2914

Ohio, Cleveland 44125
Custom Cam & Tool Co.
5765 Canal Rd.

Phone 216-524-7370

Ohio, Dayton 45401
Dayton Supply & Tool Co.
520 East First Street
Phone 513-461-4550

New York, Rochester 14608
H & C Tool Supply Corporation
158 Monroe Avenue
Phone 716-232-5020

We need this information for shipping the correct part to you:

1. Quantity, Part Number and Name

2. Size and Name of Machine

3. Serial Number of Machine and Attachment

For further information contact:
Replacement Parts Services
Machine Tool Division

Brown & Sharpe Mfg. Co.

Precision Park

North Kingstown, Rl 02852
Phone 401-886-2569

© 1981 by Brown & Sharpe Mfg. Co. Printed in U.S.A.

Page



Contents

I

CONTENTS

Page
S A TIC AT R AT S e s s xhh s bbssaies asaE s U esb b eah e en s ¥ ewamavehns nsrab sl 4-5
Longitudinal Turning Extended Capacity .........cccccovviveriiiiininniiininnmiinmenenseis 6-7
N E T ATAEI CIETRE RS it S e e Ea e b PO R SR eI R S - 8-9
TS Sl ot e e e D Ly e o s PG S b S ORI WS 10-11
B O B B R |V T e s s st aier o e einsis e £ e b B SR SRR R s 9 12-13
Fast to Feed/Flow Control ValIVe.............oeiiiiiiiiiiiiiiiiccccireciiceii e 14-15
TS S S O B0 S T e s i vas e s AN R R GRS R VRS 16-17
Hydraulic TracinglAttachmient. .. .coi.cc s nrinennsesssnsssssas 18-19
firacemliemplate Ol ot et e o i rons s enan e ursaas s pava s 20-21
e ceIRempP Al Ol O e e reerieseesrssiarinsorn e nrnd aama s araTs e nss AemeR iy 22-23
ThreadiChasingrAttachment ...... .. ..ot siinisiasiinsamassrrenssssarsnsnss 24-25
fihreadiChasingU GO  w o s ah e ahbs s seevasd s b es S 26-27
e s asInGI I oMU ) s it misn s omanans b s dansnsinns sessnimsmisasse 28-29
e aa R AS O EMC OO . . . i iencniciaiinentienaatnabnnshannnninsnassoss sanssnsssnsnssssssaasannnnons 30-31
D] S31510) [DI0TT S onmonannio o sl i P o e e e 32-33
ChUckiNg SpIndleyASSeMDIY 2t i i liiiiieiiaie s s nnasennssenenast s sanyrenats 34-35
Chucking Spindle Assembly (CoNtiNUed)........c.ccoivemveiiinmmnsiimemssevinsmressssasisnans 36-37
TN AL (o0 ET M b moamtomsnao ot i one ot ey S S PO S e S PPt 38-39
Deep Hole Drilling Attachment..... ... 40-41
OIS (GO oo oo R e D T e e 42-43
I S5 R e ] e temmoe ool e e T e i 44-45

Page 2



Warranty

We warrant that within twelve (12)
months from the date of shipment, if
the product manufactured by us and
sold by usisin the possession of the
original buyer (or lessee) from us (or
from an authorized distributor), we
will replace or repair, at our option,
free of charge, any part or parts
which upon examination we find
defective in workmanship or material,
provided that, on our request, the
product or parts thereof are returned
to our plant, along with satisfactory
documentation that the product has
been installed, used, and maintained
in accordance with instructionsin the
Service Manual and has not been
subject to abuse.

In addition, there may be specified
Occupational Safety and Health
Standards Warranties which, if appli-
cable to the product, are set out in the
attached schedule and incorporated
by reference and subject to the provi-
sion hereof.

We shall not be liable or respon-
sible for any expense or liability for
repairs, additions or modifications
made upon the product without our
written consent.

THIS WARRANTY IS IN LIEU OF
ALL OTHER EXPRESS OR IMPLIED
WARRANTIES (INCLUDING WITH-
OUT LIMITATION ANY WARRANTY
OF MERCHANTABILITY OR FIT-
NESS FOR A PARTICULAR PUR-
POSE). INNO EVENT SHALL WE BE
LIABLE FOR ANY SPECIAL,
INDIRECT OR CONSEQUENTIAL
DAMAGES (INCLUDING, BUT NOT
LIMITED TO, LOST PROFITS OR
OTHER DAMAGES FROM LOSS OF
PRODUCTION) CAUSED BY DEFEC-
TIVE MATERIAL, OR BY UNSATIS-
FACTORY PERFORMANCE OF THE
PRODUCT, OR BY ANY OTHER
BREACH OF CONTRACT BY US.

MAINTENANCE SERVICE:

During the warranty period as
defined above, remedial service
assistance on machine and control
will be furnished at no charge by us
when this equipmentis in operation
inthe U.S.A. orin Canada. Service
beyond warranty period will be fur-
nished by us, chargeable at pub-
lished rates.

Customer must have a qualified
person attend one Brown & Sharpe
maintenance course for his machine
within 90 days of scheduled machine
shipment date or the Brown & Sharpe
no-charge remedial service assist-
ance will be reduced from one year to
6 months.

Page 3




INN 2 012+-10+09-88 €I
2l X 8N malog dep peaH uolng € 218-1G8€5-88 G2 2l X 8N mauog deQ peaH uoung | 218-168€5-88 2l
juci4 plalys wey | L291€-0S 2 (‘'sod # % L#)dens | G802€-0S8 LI
'SOd Z# G X BN M310S 195 194005 | GZ8-106£5-88 €2 pniIS ¢ b1912-0S Ol
leay pjlalys wey | 0£91€-0S 22 0} X GIN MBI0S 185 193008 | 01G-106£5-88 6
Aeyoulg 2 208-6.v 12 laysepy 2 9¢912-0S 8
'SOd £# P 2# wey | 90015-0S 02 Buysng | 2e9le-08 L
'SOd p# B L# Wey | G0I1G-0S 61 ud |} 825-10006-88 9
ma1os ‘lpy | £191p-06 8l 'S0d p# B C# pPleny maiog | GG82E-0S §
21 X 8N mauog de) peaH uojng ¢ 218-1G8€5-88 LI (‘'sod e# R e#)dens | 9802¢-0S ¥
'SOd 2# B | #8A0Q Wey | 8191€-05 91 2| X 8N malos dep peaH uolng | C18-168€6-88 ©
laysep buuds 9 gey-6Lt Gl INN | 2191€-08 2
Jaurejay buudg 2 G1912-0S Pl 9l X8I MBIOSI1BS | 918-106£5-88 |
‘D3H H3IgGWNN -4 ‘03H
IWVN LYVd NUND 1Hvd  X3aNI AWVN1Hvd "NVNO mwm_uu i X30NI

Page 4

swiey plepuels

BS




STA 2 REAR VIEW

Page 5§




SIa|D | 0681E-05 1S SOd v# wey | £6816-0S
uid siney L €9¥12-06 0S 'S0d | # Wey | $9516-0S G2
S/N G2 X 8N Ma105 deD 184005 ¢ GZ8-108£5-88 6V JEETIVE o g B L6L-LOp
S/N 02 X 9N Ma1og de) 184008 § 029-108£5-88 8% J0]08UUOD | 0S.-E9%
aje|d dOJS pJemiod 'Sod L # | } LOEE-0S a|ddiN 1 Ovp-0vt2-26 e
dle|d o) piemio 'sod p# | 9061E€-06 P GEX 0L N Mg dep1edaos g SE2L-108ES-88 €2
GE X 8N M8I0G deD 18%008 g GE8-108£G-88 9 ud ¢ S¥0L-11068-88 22
ud 2 2€01-10206-88 Sv 'S0d | # umoug bnid | LL-06-16 L2
INN € G8-10109-88 PP Ma1og g | 80912-06 02
laysem € 918-10L02-88 € aoygsselg | 908-0£65-26 61
OF X 8N ma10g deQ peaH xeH ¢ 08-10£05-88 2¥ 0l X B MBIOS 185 184008 | 018-106£5-88 8!
'Sod L# buign) | 160£2-0S 'Sod L#QD | LEVLE-0S LI
'S0d p# buigny | 281€2-05 It dengiemo | 2061£-0S 9t
plojiuepy S/ o) Alquisssy 8soH | 26¥26-0S OF Xep | G0616-0S G
GE X BN MaI0S de) 18x008 g GEB-108ES-88 6€ GE X 0 LN Ma10g de) 183005 0} GE0L-L0BEG-88 P
moq3 | GLL-¥9v 8E dengiaddn | £06LE-0S €L
bnid 1 969-€9v LE Ayoede) papusix3
moqi3 | GG9-¥9p 9€ 1epullAg onnelpAy | 088-6/v 2l
SABA [BIQOUIBN | LELEE-0S aiddiN 1 a/21-0bv2-26 Ll
anlep [eig buz | 9E1£€-0S GE moq3 | 28e-¥9v 01
'SOd p# 19%oeig YoUmsg | 061 v-0S 'SOd | # 10}08UU0D) |
'SOd | # 19%0Big YOUMS | 11G2-0G vE 'SOd p# Moq3 | SLL-¥9F 6
1eBun|d-niny youmsg | LlE2\v €F pnis dojg teay | 66812-06 8
02 X G ma10g de) 18008 2 02S-108£5-88 2€ pnis dojs piemio | L0612-0G 2
0} X 8N MBIOS 185 184008 | 018-116£5-88 L€ aje|d joedw| | 6vEES-0S 9
9} X 8N MBIOS 18S 18008 | 918-116£5-88 0F aje|d buppoeg | €9/12-0S §
lsurepbog | 60GLE-0S 62 NN € 0121-10L09-88
Gp X 8N MaIog de) 184008 | Gb8-108EG-88 82 INN | viP12-06 €
Bogyoimg | 01612-06 /2 laysep ¢ 918-10102-88 2
Bog youms ny | 2162€-06 92 2l XgW malog deguoung g 218-198€5-88 |
‘D3H H3ISWNN - T
AMYN1UYd "NVNO 18vd  X3ONI ANYN LUV VO v xaow

Page 6

Andoede) pspus)x3 buluing jeuipnjibuo




Page 7




Attachment Guards

3

INDEX PART QUAN. INDEX PART QUAN.
= NUMBER REQ. EERTNAME = NUMBER  REQ. PARTINAME
i 50-53095 1 Chip Shield/Tracer 4 88-53851-816 3 Button Head Cap Screw
& Theader M8 x 16
2 88-53851-816 3 Button Head Cap Screw 5 50-32248 1 Chip Guard
M8 x 16 6 88-53851-812 2 Button Head Cap Screw
3 50-52249 1 Chip Shield Tracer M8 x 12
Page 8



Page @

e —




Cross Slide

BS

INDEX PART QUAN. INDEX PART QUAN.
AR UMBER REQ. BARINANE = NUMBER  REQ. PARTINANE
1 50-51390 1 Cross Slide #1 & #4 43 50-32117 1 Switch Harness
50-41389 1 Cross Slide #2 & #3 44 472-3579 1 Screw #4-40 x VaN/S
2 50-21938 1 Pin 45 472-979 1 Washer N/S
3 88-53851-512 4 Button Socket Cap Screw 46 50-21486 1 Cover N/S
M5 x 12 47 466-261 1 "O" Ring N/S
4 50-41395 1 Set of Wipers 48 92-6015-810 1 Nut N/S
5 50-21993 1 Anti-Vibration Disc 49 92-2010-802-16 1 Washer N/S
6 466-3621 1 "“0O"Ring 50 50-21478 1 Insulator Washer N/S
7 42-21634 1 Anti Vibration Shoe 51 466-428 1 "O" Ring N/S
8 88-53901-808 1  Socket Set Screw M8 x 8 52 50-21475 1 Switch Contact Insulator
9 92-880-1414 1 C.l. Plug N/S
10 50-23346 2 Dowel Pin N/S 53 50-21476 1 Switch Contact N/S
11 50-41389 1 Slide Way 54 472-1105 1 Nylon Shoulder Bushing
12 91-80-717 1 Aluminum Plug N/S
13 50-41387 1 Retainer 55 88-53801-835 4 Socket Cap Screw
14 50-31609 1 Gib M8 x 35
15 50-21608 1 Gib Screw 56 479-861 1 Wave Washer-Slides
16 88-53911-806 1 Set Screw M8 x 6 #3 & #4 only
17 92-5930-806 1 Shoe 57 479-874 1 Collapsible Cover
18 88-53801-1030 8 SocketCap Screw 58 50-41401 1 Cylinder Mounting
M10 x 30 Bracket
19 50-41388 1 Retainer 59 88-53801-1045 2 SocketCap Screw
20 50-31394 1 Chip Shield for #4 Slide M10 x 45
or 60 50-41781 1 Micrometer Stop Unit
50-31393 1 Chip Shield for #3 Slide (inch)
21 88-53851-1016 2 Button Socket Cap Screw 50-42120 1 Micrometer Stop Unit
M10x 16 (metric)
22 466-145 1 “O” Ring N/S includes Parts #61-73
23 88-53801-1213-0 1 Socket Cap Screw 61 50-22613 1 Stop Contact Button
24 88-53801-1235 3 Socket Cap Screw 62 50-22612 1 Button Sleeve
M12 x 35 63 466-438 1 “0O"Ring
25 88-50501-516 4 Hex Cap Screw M5x 16 64 50-31468 1 Stop Screw
26 92-2010-702-16 4 Washer 65 50-31386 1 Clamp Block
27 50-31605 1  Guild Plate 66 50-31470 1 Inch Barrel or
28 88-90201-614 1 Spirol Pin N/S 50-31788 1 Metric Barrel
29 50-21603 1 Feed Dog 67 50-31469 1 Inch Micro Thimble or
30 50-21604 2 Dog Clamp 50-31787 1 Metric Micro Thimble
31 88-50301-512 2 Hex Cap ScrewM5x 12 68 88-53911-304 2 Socket Set Screw M3 x 4
32 50-21606 1 Inch Scale Upper or 69 50-21471 2 Adjusting Shoe
50-21607 1 Metric Scale Upper 70 92-5930-1016 1 Shoe
33 50-21636 1 Inch Scale Lower or 71 50-22255 1 Clamp Stud
50-21635 1 Metric Scale Lower 72 92-5390-608 1 Socket Set Screw
34 88-53851-306 4 Button Socket Cap Screw 73 479-926 1 Stud Knob
M3 x 6 N/S 74 88-53801-1060 2 Socket Cap Screw
35 88-60101-65 4 Hex Nut M10 x 60
36 88-20111-613 4 Washer 75 50-21633 1  Check Nut
37 50-32860 1 Mounting Plate 76 479-796 1 Hydraulic Cylinder
38 421-377 1 Switch Multi-Plunger 77 472-1102 4 Socket Cap Screw N/S
39 88-90201-620 2 Spirol Pin 78 88-53851-812 4 Button Head Cap Screw
40 88-53801-630 4 Socket Cap Screw M8 x 12
M6 x 30 79 50-31629 1 Chip Shield
41 50-41782 1 Depth Stop Switch Unit 80 50-32166 1 Chip Shield #1 & #2 pos
includes Parts #42 -#54 81 50-41391 1 C/S Chip Shield #1 pos
42 50-41477 1 Switch Housing 50-41392 1 C/S Chip Shield #2 pos
82 88-53851-812 2 Button Head Cap Screw

Page 10

M8 x 12



25

24—

N -

b\

Page 11




Feed-QOut Valve

I

INDEX PART QUAN. INDEX PART QUAN.
= NUMBER REQ. BARTINAME = NUMBER REQ. PARTNANE
50-51533 1 ValveforC/S #1,2& 4 or 25 479-921 1 Compression Spring
50-51532 1 Valve forC/S #3 26 50-22825 1 Spring Retainer
1 50-21345 3 Lever Stop 27 50-32208 1 Plunger Extension
2 50-41332 1 Valve Lever 28 50-21347 1 Damper
3 92-5930-504 3 Shoe 29 463-818 1 Check Valve
4 88-53911-505 3 SetScrewM5x5 30 466-281 1 "0O"Ring
5 88-53921-505 1 SetScrew M5 x5 31 92-1000-1240-19 1 Spring
6 88-53911-304 1 SetScrew M3 x 4 32 50-32207 1 Locking Bracket
7 50-21340 1 Roller Pin 33 88-53801-510 2 Socket Cap Screw
8 50-21322 1 Roller M5 x 10
9 50-31302 1 Plunger 34 50-41333 1 Valve Block Cover
10 466-434 1 Oil Seal 35 463-696 1 Pipe Plug
11 50-22167 1 Spring Retainer 36 88-53801-525 4 Socket Cap Screw
12 479-1026 1 Spring & 92-1000-802- 16 M5 x 25
washers as needed N/S 37 50-21323 1 Chip Shield
13 472-1129 1 Dowel Pin 38 88-53851-510 2 Button Socket Cap Screw
14 50-31331 1 Plunger Guide M5 x 10
15 466-310 1 “O" Ring 39 463-850 1 Check Valve Package
16 466-619 2 "0O"Ring 40 463-808 1 Flow Control Valve
17 50-32168 1 Check Valve Spacer 41 50-32566 1 Dial (inch) or
18 50-22206 2 Oil Seal Retainer 50-32743 1 Dial (metric)
19 466-435 2 Qil Seal 42 88-53801-660 4 Socket Cap Screw
20 50-51349 1 Valve Block for C/S #1, M6 x 60
2, 4o0r 43 50-21632 1 Valve Spacer C/S # 1 &4
50-51335 1 Valve Block for C/S #3 or
21 88-53801-1060 2 Socket Cap Screw 50-31631 1 Valve Spacer C/S #3 or
M10 x 60 50-31252 1 Valve Spacer C/S #2 (not
22 50-22205 1 Spring Guide depicted)
23 50-31327 1 Plunger 44 50-21339 1 Lever Pivot Pin
24 88-20101-510 2 Washer 45 466-423 1 Glyd Ring N/S

Page 12




Page 13



Fast To Feed/Flow Control Valve

I

INDEX PART QUAN.
p NURSER Lol PART NAME AR CUAN. PART NAME
50-51530 1 Valve Assembly for C/S 19 88-53801-1060 2 SocketCap Screw
#1,2, 4 or M10 x 60
50-51531 1 Valve Assembly for 20 50-21347 1 Damper
C/S #3 21 463-818 1 Check Valve
1 50-41304 1 Valve Lever 22 466-281 1 "O"Ring
2 50-21322 1 Roller 23 92-1000-1240-19 1 Spring
3 50-21340 1 Pin 24 50-41333 1 Block Cover
4 88-53911-304 1 SetScrewM3x4 25 463-696 1 Pipe Plug
5 92-5930-504 2 Shoe 26 88-53801-525 4 Socket Cap Screw
6 88-53911-505 2 SetScrewM5x5 M5 x 25
7 50-21345 2 Lever Stop 27 50-21323 Chip Shield
8 472-1129 1 Dowel Pin 28 88-53851-510 2 Button Socket Cap Screw
9 50-31331 1 Plunger Guide M5 x 10
10 466-310 1 “O"Ring 29 463-808 1 Flow Control Valve
11 466-619 2 "O"Ring 30 88-53801-660 4 Socket Cap Screw
12 50-32168 1 Check Valve Spacer M6 x 60
13 50-31302 1 Spring Plunger 31 50-32566 1 Dial (inch) or
14 464-434 1 Oil Seal 50-32743 1 Dial (metric)
15 50-22167 1 Spring Retainer 32 50-21632 1 Valve Spacerc/s #1 &4
16 92-1000-1650-151 Spring 50-31631 1 Valve Spacer c/s #3
17 50-21339 A Ein 50-31252 1 Valve Spacer c/s #2
18 50-51338 1 Valve Block for C/S #1, 2 33 88-53921-505 1 Set Screw M5 x5
&4 or 34 466-423 1 Glyd Ring
50-51336 1 Valve Block for C/S #3

Page 14




24

Page 15




Cross Slide Guards

I

INDEX PART QUAN. s
#  NUMBER  REQ. RARTNAME N NUMBER  REQ. PARTINOME
1 50-51403 1 C/S Guard Standard N/S 88-20101-816 3 Washer
2 B88-53851-816 3 Button Head Cap Screw N/S 88-20321-808 3 Washer
M8 x 16 13 50-51254 1 C/S Guard Standard
N/S 88-20101-816 3 Washer 14 88-53851-816 3 Button Head Cap Screw
N/S 88-2032-808 3 Washer M8 x 16
3 50-52496 1 C/S Guard Longitudinal 88-20101-816 3 Washer
4 88-53851-820 4 Button Head Cap Screw 88-20321-808 3 Washer
M8 x 20 15 50-41251 1 Chip Shield
N/S 88-20101-816 4 Washer 16 88-53851-812 2 Button Head Cap Screw
N/S 88-20321-808 4 Washer M8 x 12
5 50-51402 1 C/S Guard Standard 17 50-51253 1 Front Chip Shield
6 8B8-53851-816 3 Button Head Cap Screw Standard
M8 x 16 18 88-53851-816 2 Button Head Cap Screw
N/S 88-20101-816 3 Washer M8 x 16
N/S 88-20321-808 3 Washer 19 50-52497 1 Front Chip Shield
7 50-51919 1 C/S Guard Longitudinal Longitudinal
8 88-53851-820 4 Button Head Cap Screw 20 88-53851-816 2 Button Head Cap Screw
M8 x 20 M8 x 16
N/S 88-20101-816 4 Washer 21 88-53851-816 3 Button Head Cap Screw
N/S 88-20321-808 4 Washer M8 x 16
9 50-51249 1 Chip Shield #2 pos N/S 88-20101-816 3 Washer
10 88-53851-816 2 Button Head Cap Screw N/S 88-20321-808 3 Washer
11 50-21250 1 C/S Guard Standard 22 50-52495 1 C/S Guard Longitudinal
12 88-53851-816 3 Button Head Cap Screw

Page 16

M8 x 16




(o]

Page 17




¢l X QN MaI0g deD 184008 2 219-108€5-88 6
02 X G maios dep peaH xeH | 025-10€0S-88 8L | 0L X €N maI08 de)jexooguoung g 01£-158£5-88 8
diyp buigny | 2.822-0S Ll 2 X QLN Ma10S deD 184005 MO ¥ v201-10505-88 £
19xoe.g oddng agn) | vpS2e-0S 9l 0G X 21N MaIog deD1exoos g 0S21-108£5-88 9
INNXoH | vS-10109-88 S | Ol X8 Mai0g de)je)oog uoung 2 018-168€5-88 S
91 X B ma10g de) 1exo0g uoing | 918-1G8€5-88 ¥l plengdiyy | /182p-0S t
moqi3 | SLL-¥9Y €1 | 21 X 8N MaIog de) jeyoos uoung ¢ 218-16865-88 €
moqi3 | GG9-vap 2l 10108)01d Sued | 091£€-05 2
1amo| 10 Jaddn 19)0e1g Bununopy | 8061G-05 |
(-oads) Alqwessy Buign] g 191€2-05 |1 18081] SSBd 2 2b-81-0S9
69 88snian0) sNjAlg | £9225-05 Ol 130.1] Ssed 6 ¢-91-059
‘D3Y H3IgWNN E-4 i =
JWYN LHYd T 18vd  X3ani SWNN LHyd NYNO e X3aNI

Page 18

Juswiyoeny buioel

JljneIpAH




(not shown)

3

Page 19




Tracer Template Holder

INDEX ART UAN. INDEX PART QUAN.
= NI e E) EARTIHAME = NUMBER  REQ. RARTINANE
1 50-99990-23 1 Templet Holder 6 88-90201-620 2 Pin
2 50-51937 1 Mounting Bracket 7 88-90201-614 20 Rin
3 88-53801-620 4 Socket Cap Screw M6 x 20 8 88-20101-816 8 Washer
4 50-51927 1 Bracket 9 88-53801-825 4 Socket Cap Screw M8 x 25
5 88-53801-825 4 Socket Cap Screw M8 x 25

Page 20




Page 21




Tracer Template Holder

IE

INDEX PART

QUAN.

INDEX PART

QUAN.

=  NUMBER REQ. EARTINAME # NUMBER  REQ. PARTNAWE

1 1 Part of tracing unit is not 5 88-53801-825 4 Socket Cap Screw M8 x 25
ordered as separate item 6 88-90201-620 2 Pin

2 50-51937 1 Mounting Bracket 7 88-90201-614 2 Pin

3 88-53801-620 Socket Cap Screw M6 x 20 8 88-20101-816 8 Washers

4 50-51927 1 Bracket 9 88-53801-825 4 Socket Cap Screw M8 x 25

Page 22




Page 2¢
23



M3I0G |9AIMS pajenpels) | 0092€-0S 12
MaI0G UOIBIQIA lUY 2 21622-0S v pieng Jadwng jeay | 8562¥-05 02
Buy .0, 2 Shp-99% OF 0l X G\ ma1og de) jexo0s uoung  § 01G-168€G-88 61
soys bunsnlpy 2 £1622-05 6€ INN Ma10S a|geisnipy | ¥0922-0S 8}
0 X 8IN M310S 185 1934005 | 0E8-116€5-88 8€ 18A0D) Jaulelay INN | G0922-0G L1
Ob X 8N M3IOS 195 184008 ¢ 0v8-116£5-88 L€ 0l X G ma1og deD 19)20s ¢ 01G-108€S-88 9I
ud | 0¥8-10006-88 9€ Aayl 1084 9plS | 12612-0S Sl
apIIS [euipnyibuoy | /G61G-0S SE Jauielay buueag | 9002€-0S
go AepmapIs | 16626-0S vE lejjoD pajenpely | L6G2E-0G €I
ma10g bunsnipy qi | 80912-05 €€ uid joads | ¥25-10206-88 2l
GE X 0L ma10g deD 18400S 0} GEOL-108ES-88 2€ Buueag [eousyds | 9/2-62v LI
GE X W mMaIog deD 184008 ¥ GEB-108E5-88 L€ Ma10g Juswisnipy jeuipnbuo | 9661€-0G6 O
deng moAepy | £562P-05 0F udjemog g 8201-10106-88 6
Aep apiS feuipniibuo | 0962S-05 62 1BYSeMISnIyL g 80022-0S 8
deng seddn Aepy | 2562r-0S 8¢ laysep 9 G2el-11102-88 £
9| X G Ma10g deD 184008 g 91G-108£6-88 /2 0G X 2L Ma1og dep pesH xaH 9 0SZ1-L0E0S-88 9
ladwng | G¥82€-0S 92 1e)0e.g Bununo juswiyoeny | 96525-0S S
Jog aalbagaiez | G962€-0S S¢ 21 X 8N MaIog deD 18yoog uoling € 218-168£6-88 t
leay pieno Aepy | 6S62€-0S 2 joxoe.lg bununop xog | 1992t-08 €
Joddng Aepy | 8G61G-06 €2 g1 X g maog den jeyoog uoling ¢ 919-168€5-88 2
POY M810S [9AIMS 66522-06 22 xog uonngquisiq | v6929-05 |
‘034 HIgWNN - ‘D3H =
ANVH LHVd VO 1HYd  X3aNI JWVN LHvd ‘NVNO v GaeN

Page 24

Juswiyoeny buiseyn peaiy L




Page 25




Thread Chaser (Continued)

DEX PART QUAN. INDEX PART :
B NUMBER REQ. RARTINAME = NUMBER . REG. PARTGNAME
1 50-31970 1 Motor Block 32 431-105 2 Ball Bearing
2 88-53801-545 4 Socket Head Cap Screw 33 429-277 1 Retaining Rings
M5 x 45 34 50-22010 1 Nut Spacer
3 50-42582 1 Upper Guard 35 88-20311-15 1 Locknut Washer
4 88-53851-510 3 Button Socket Head Cap 36 88-60431-15 1 Locknut
Screw M5 x 10 37 50-23003 1 Thrust Collar
5 88-90201-824 1 Spirol Pin 38 405-1008 1 Stepping Motor Control
6 50-21980 1 Adjusting Pin Cam 39 88-53801-512 4 Socket Head Cap Screw
7 50-31974 1 Adjusting Screw M5 x 12
8 429-273 1 Retaining Ring 40 473-279 2 Coupling Clamp %"
9 50-22912 1 Shoe 41 473-262 1 Coupling
10 466-445 1 "O" Ring 42 88-50301-820 2 Hex Head Cap Screw
11 50-22913 1 Disk M8 x 20
12 88-53911-812 1 Socket Set Screw-Flat 43 88-20111-816 2 Washer
Point M8 x 12 44 50-41998 1 Mounting Plate
13 50-21938 1 Eccentric Pin 45 50-51962 1 Bearing Housing
14 50-51951 1 Cross Slide 46 50-52002 1 Mounting Plate
15550-51952 1 Cross Slide Way 47 50-21608 1 Gib Adjusting Screw
16 50-41953 1 Way Strap R.H. 48 88-53801-1035 6 Socket Head Cap Screw
17 42-16200 3 Compression Sleeve M10 x 35
18 464-123 V8" Aluminum Tubing as 49 50-22916 6 Washer
much as needed 50 88-53801-1025 4 Socket Head Cap Screw
19 50-31955 1 Gib M10 x 25
20 50-41950 1 Ball Screw Cross Feed 51 88-53911-806 1 Socket Set Screw — Flat
21 92-900-418 1 Retaining Pin Point M8 x 6
22 50-21967 1 Bushing 52 92-5930-806 1 Brass Shoe
23 88-53901-506 1 Socket Set Screw Cup 53 50-41954 1 Way Strap LN.
Point M5 x 6 54 88-89011-645 2 Taper Pin-Internal Thread
24 50-41956 1 Mounting Plate 55 50-42581 1 Switch Mounting Plate
25 88-53911-512 1 Socket Set Screw-Flat 56 88-53901-505 3 Socket Set Screw-Cup
Point M5 x 12 Point M5 x 5
26 405-860 1 Magnetic Actuator 57 50-32735 1 Cross Slide Forward
27 88-50501-510 4 Low Head Socket Cap Harness
Screw M5 x 10 58 50-32734 1 Cross Slide Back
28 50-21959 1 Retainer Harness
29 88-53801-516 4 Socket Head Cap Screw 59 88-53801-525 4 Socket Head Cap Screw
M5 x 16 M5 x 25
30 50-31964 1 Bearing Retainer 60 50-42583 1 Lower Guard
31 429-278 2 Friction Seal Washer 61 50-32966 1 Gib Screw Cover
62 88-53851-610 2 Button Socket Head Cap
Screw M6 x 10
Page 26



——\ &
LT C A o
MMM

s dhepil et i /o
NP ‘.
o SPWNAVANEY VA VN | ; e
6) ve. ) @_ v /A\/»w ¢ o..m,_.mu.__......_..@@@@-.......339354“ o
iy el A
T =

oy
=

P:‘\g@




21 X 9N malog deg jexyoog uoing ¢ ¢l9-168€5-88 € Ma10g |[eg |euipniibuo] | 6v61L7-0G /I
pseng sadwng juoiq | 6962-0S €€ joyoeiginujeg | 09615-0S 9l
penndiypy | G60E€S-0S ¢cE poddng 19A0D) Jeay | 896¢2G-0§ Gl
91 X G Ma1og deD 18%008 g 0cS-108€5-88 LE pleng api|s [euipniibuoy | GP61G-06 Pl
juoi4 poddng ianoy | /9625-0S 0€ buueag|eg e L1-9Ey €l
9] X GIN Ma10g de] peaH 18203 ¢ 91G-108€5-88 6¢ I8YSEM [BaS UONOI4 ¢ vEL-6cy ¢l
joubepy | 6/9-G0v 8¢ laoedg buuesg | 2e82c-05 ||
lauejay jaubepy | 8961€-05 /L2 lauielay Buueag jouu| | 6.v1-62¢ Ol
INN X84 | 11S-2ly 9¢ lgoedginN | L€822-05 6
dwe|p budnoy g 89¢-€/¥ G2 18YSEM INUMO0T | Sl-11€0¢-88 8
Bundnop xal4 | £€9¢-€Ly V2 inuxoo07 | SL-LE¥09-88 £/
Mmal0g dep pesH xeH ¥ 9€9-08£G-¢6 €2 joyoeIg UoImMg | 69617-05 9
19)9.1g Bununop Jojo | £€961G6-06 ¢é 0l X GN ma1og deq j1axoos uolng €2 01G-1S865-88 G
lauejay buiieag | 0€82€-06 |2 1010 | 166-S0F +
gl X 9\ Mai0g deQ peaH 184003 919-108€5-88 02 194SED) 1I8A0) | /282¢-05 €
02 X SN ma1og dep peaH xaH € 02G-0£06-88 61 Ma10S de)) peaH 193208 2| 919-08€5-26 2
1Bysep 01G-10102-88 8| BA0D BAlg | 92827-0§ |
‘034 HIGWNN z ‘03 H3aWNN %
AWVN Luvd "NYNO 14vd  X3aNI JWYN LHvd "NYND 1Hvd X3anI

Page 28

panuiuo)) Jaseyd peaiyl

e e



(L
AOUS Jou)
IS1
D

P—’.‘ D D29

Qe ¢

-
i




iaysep ¢ G1G-12102-88 62 Buudgosig ¥ Siil-64F SI
8 X GIN MBIOG pEBH XBH ¢ 80G-10£0G-88 8¢ Buueeg 2 ELLL-PEY L
1BYSEMXD207 ¢ 905-10€02-88 /2 igysSemyo0T ¢ 90S-12€02-88 €1
M8ldg ¢ vel-ely 92 _MaIS ¢ vel-ely 2i
s)depy | /82¢€2-08 G2 i8ulejoy buleag | 9p2ee-0S 1|
43p0ouU3 G298 [BPON | 066-S0% 12 02 X 8 Ma10G de) peaq mo | 028-10505-88 01
SN As|ing 1epooug | £102e-0§ €2 IBysepy € 918-10102-88 6
Buiidnop | LBe-€ly 22 0E€ X BN M3I0S PESH XaH € 0€8-10€05-88 8
dwe)p ¢z 6L2-ELY 12 1oyoelg | 2l02v-08 2
HeysAeng | vpe€e-05 02 opINg jjeg 8Aligq 2 ££82P-06 9
big |9MOQg | 0rS-10068-88 61 BYSep B 918-i0102-88 ¢
wwepy | 8/ 12€-09 02 X BN M.i0S PEBH XBH 0¢8-10€05-88 v
wwQog b G10cE-05 81 ..Sw..uw b NNN-NNV £
g OQiededg Gp2ee-05 LI iodepy | 882€2-05 2
‘| 190edg | ¥926€-0S 91 19pOdU3 000L-7 8-} 1-6E :[OPON | 066-G0Y |
. SNNN S ‘'D3H H3gwn =
ANYNLHYd .zwmhu mﬂm«n_ X3aNI AWYN Luvd ‘NVNO TEvas X3aNI

Page 30

19podu7 J8sey)

peaiy







91 XS

Mma.dg de) jex00g 2 916-10885-88 9| INN XaH 2 ¥S-10L09-88 2|
sod z# Alqwassy buign | L ¥9922-05 /N Boq yoims L 8¥912-05 Ll
sod z# Alqwassy buign | | 6ceee-0S  S/N 02 X G\
sod g# A|quassy asoH | 9622£-0S  SIN Ma103 de) 193208 2 025-108€5-88 01
sod p# Alquassy asoH | 60G2€-0S  S/N 8 X SN
sod | # Alquassy asoH | LL0EE-0S SN MBS deJ) 184005 Mo } 806-10505-88 6
SAIBA %08UD L 618-€97  S/N sod p# 9 | #
sod p# g e# 103 bo@ dois |eng b 1091€-0S g8
‘L# Algwassy buign | | £9922-0S S/N uid b 02€-10206-88 £
99 | €5v22-0S  S/N 0l X BIA MB.DS 85 Z 0l8-116€5-88 9
sod p# B £# laoedg | 9521208 g
"L # Alquiessy Buign b 822€2-0S SIN Boq youms b L0412-0S ¢
Boq youmsg L 0S2l2-05 Gl Boqg yoims b 96S12-0S ¢
sod g# B g# laysem I 01G-10L02-88 2
104 Boq dojg eng L 009}€-0S I GZ X SIN
1aysepp 2 01S-10102-88 €I Ma.dS de) 18y008 } G2S-108£5-88 |
‘034 H3IgWNN -4 ‘D34 H39WNN =
JWVN 1HYd ‘NYND 1HVd X3aNI JAVN 1HVYd ‘NVNO 18Vd X3aNI

Page 32

sboq dojs |enQ

BS




o
Page 33




S/N MEBl g onyQ 1amod | 99z-¢.Y Ma10g Bununop yonyy ¢ 0v122-06 0l
S/N MEB[ € 4onyD Jamod | 952-c/p Moy mer g jeuondp | L0v22-0S 6
Ma10g Bununop yonyy ¢ 0v122-05 9i 91 X 8 MaI10g deD 18008 ¢ 918-108£5-88 8
(S/N ‘e1depe (mer g) 1eidepy yonyy | 900€€-0G /
vESLE-0S) Yonyg mepg | 16022-0S Sl INN Bunsnipy | 6€122-06 9
(Wwgy) 91 x GW Malos den 1ax00g 4 916-108£5-88 agn| a|puidg bunonyy | £951€-06 S
(Wwo9) 21 x SN Ma1g de)) 183003 14 clG-108€5-88 ¥l (Wweyp) buuds anepy | €16-6/F
wwog Jaydepy yonyy | PESIE-0S €1 (wwog) bunds anepy | v00ES-0S ¥
(Wwey) prens yony) sjpuidg | L6S1p-0S 02 X 8 ma105 de) Jax008 ¢ 028-108£G-88 €
(wwog) preny onyg sjpuidg | GESIP-0S 21 (wwep) 18inQ Jejdepy Jojenoy | 6SS1£-05
(Wwezp) eping aqn) sjpuidg | 2r12e-05 (wwg) JanQ saidepy Jojenoy | 29S1€-0S g
(Wwog) epiny agn| sjpuidg | 8€12€-0S L1 10jenjoy olnelpAq | GSe-eLt |
‘D3H HIgWNN # ‘034 H39 -4
AWVYN LHYd VOO 18Yd  X30NI JWVYN Ltvd 'NYNO Luvd X3aNI

Alquisssy s|puidg Bunyony)

Page 34




16

11

Illﬂi’////.l’?—

Page 35




Chucking Spindle Assembly (Continued)

INDEX

PART

QUAN.

INDEX

PART

QUAN.

[

# NUMBER REQ. PART NAME P NUMBER REQ. PART NAME
1 464-113 2 Elbow 15 463-869 1 Snubber
2 463-611 2 Sets of Quick 16 50-22942 1 Tube Assembly
Disconnects 17 464-3664 1 Elbow
3 50-32559 1 Hose Assembly 18 464-10 1 Elbow To Electric
4 50-32558 1 Hose Assembly Cabinet
5 50-22946 1 Tube Assembly 413-2117 1 Locknut N/S
6 50-23365 1 Orifice Connector 19 50-22948 1 Tube Assembly
7 464-655 2 Elbow 20 50-22944 1  Tube Assembly
8 463-368 4 Clamps 21 50-22945 1  Tube Assembly
9 464-272 — Plastic Hose 22 50-22872 1 Clamp
10 464-368 1 Plastic Elbow 472-1207 1 Screw
11 92-2440-2448 1 Nipple 23 50-51742 1 Valve Assembly
12 464-351 1 Elbow 24 88-53801-830 1 Socket Cap Screw
13 50-22947 1 Tube Assembly M8 x 30
14 464-92 1 Tee

Page 36




Refer to
PTC Replacement
Parts Book

Page 37




Mmoqi3 | €GL-€97 61 21 X 8N Mau0g de) pesH uoling ¢ 218-1586588 6

a|ddiN edid 2 8eve-0vye-2¢6 8l aiddin adid | 0921-0rve-26 8

AN[BA JJO-INYS | 126€9v /| 2} X BIN MBIOS 185 184008 | 218-116£5-88 £

buiysng ssonpay | v16-€9v 91 10)08uu0) adid | 0222£-05 9

10}08UU0) | 059-¥9% Gl Buig 0. 1 2rv-99y S

Alquassy asoH | 294241 ¥l Buiysng sjpuidg | 1112205 ¥

10j08UU0Y | 9GL-v9y €1 adidjaun] | 1242€05 €

9|ddiN Aiddng juejoon | 22.28-0S 2 Buiysng 10 | £2/2v-0S ¢

Mmog3 | -9y L1 0l X G Ma10S deD 184008 p 0iG 108EG-88 |
joxoeigadd | 6122€-05 01 JUBLIYOBNY JUB|00D 181N | Ny 2v02-059

‘034 H3IgGWNN - ‘034 H3AWNN =

AWVN14vd ‘NVNO 1HYd X3aNI AWVYN LYvd ‘NYND E_o_a X30aNI

Fage 38

Juej00) 13.1N] Uy |




Page 39




Chip Conveyor

13

*N/S = Not Shown

Page 42

M8 x 16

INDEX PART QUAN. INDEX PART QUAN.
= NUMBER REQ. PART NAME P NUMBER  REQ. PARTINSSE
1 150-42-4 1 Chip Conveyor 26 50-52682 1 Chip Deflector/
2 50-52793 1 Chip Truck Polyurethan Protector
3 88-53801-840 2 Socket Cap Screw 27 88-53851-812 2 Button Cap Screw
M8 x 40 M8 x 12
4 88-20121-825 2 Washer 28 50-52683 1 Chip Deflector Front Lefi
5 88-53851-825 2 Button Cap Screw 29 88-53851-816 3 Button Cap Screw
M8 x 25 N/S M8 x 16
6 88-20121-825 2 Washer 30 88-20101-816 3 Washer
7 88-53801-850 2 Socket Cap Screw 31 88-60101-86 3 Hex Nut
M8 x 50 32 88-53851-612 5 Button Cap Screw
8 88-20101-816 4 Washer M6 x 12
9 88-60101-86 2 Hex Nut 33 88-60101- 5 Hex Nut
10 50-32686 1 Guard Support 34 50-42684 1 Chip Deflector Front Rigi
11 50-52687 1 Guard 35 88-53851-816 2 Button Cap Screw
12 6-139 1 Latch M8 x 16
13 92-6015-1214 1  Hex Nut 36 88-20101-816 2 Washer
14 88-60101-86 2 Hex Nut 37 50-42689 1 Chip Pan Extension
15 88-20101-816 4 Washer 38 50-42691 1 Chip Guard
16 88-53801-850 2 Socket Cap Screw 39 50-33014 1  Cover
M8 x 50 N/S 88-53851-820 2 Button Cap Screw
17 50-42690 1 Access Guard M8 x 20
18 88-60101-54 3 Hex Nut N/S 88-20101-816 2 Washer
19 88-20101-510 6 Washer N/S 88-60151-85 2 Hex Nut
20 88-53851-510 3 Button Cap Screw 40 415-2408 1 Junction Box N/S
M5 x 10 N/S 41 88-53801-620 2 Socket Cap Screw
21 50-52685 1 Right End Access Door M6 x 20 N/S
22 50-42680 1 Chip Deflector Rear 42 50-33088 1 Chip Conveyor Cable N/¢
23 88-53851-816 2 Button Cap Screw 43 50-41941 1 Turret Drum Guard
M8 x 16 N/S 88-20101-510 8 Washers
24 50-52681 1 Chip Deflector Rear Left N/S 88-60101-54 8 Hex Nuts
25 88-53851-816 5 Button Cap Screw




s
W

NI

==L AL

R o R

-t

39
40

M_

42

29

Page 43




Cross Slide Hydraulics

I

INDEX PART QUAN. INDEX PART QUAN.
3 NUMBER REQ! PART NAME = NG e D PART NAME
1  464-113 1 Elbow 10 50-32296 2 Hose Assembly to C/S
2 50-23172 1 Tubing Assembly manifold N/S
#1 pos 11 464-113 2 Elbow (one N/S)
3 464-113 1 Elbow N/S 12 50-23172 1 Tubing Assembly
4 50-33075 1 Hose Assembly to C/S #3 pos
manifold N/S 13 50-32296 2 Hose Assembly to C/S
5 464-655 2 Elbow manifold N/S
6 50-33075 1 Hose Assembly to C/S 14 464-655 2 Elbow N/S
manifold 15 464-113 2 Elbow
7 464-113 2 Elbow (one N/S) 16 50-23172 1 Tubing Assembly
8 50-23181 1 Tubing Assembly 17 50-32297 2 Hose Assembly to C/S
#2 pos manifold
9 464-655 2 Elbow (one N/S) 18  464-655 2  Elbow
Page 44




14

12 13

74

15 /
1 5 = (not shown)

11 bg

A8 T bl

-————_§
e

Page 45




NOTES

PRINTED INU S A 5C/T Form No. 50-99990-40







